IN—Y1) Xk
PARTS LIST

BBWP-28BL-BTFL-CD-DS

rall

SEIKO SEWING MACHINE CO., LTD.




IN—YYXRTHBIZEELT
1. BETHRTHSIE] I BRTRLTEYET,
2. COXRIF2016F 2B DF—2EIWTHEREINIZED T,
3. BEITFPELUICHRALEEINDIGAENHYET,

B X

pages
FIRBEMRE  eeeeeeeeeeeeeeesssessesniii 1.2
L%Fﬁ{lfﬁ ....................................................... 3,4
ﬁﬂ%g{ﬂi%{% ....................................................... 5,6
FIAZ BT ceeeereeeesseseseseeesseeee 7.8
%ﬁ]iﬁﬁ{% ....................................................... 9,10
Tﬁﬂi@{% ....................................................... 11,12
f‘l’*}i\ f‘l’*}ii{i? .................... Cssaisesnasenaiisainsiaiieseisnsisnes 13, 14
AILTE () HT ceesecessissanvinsinsionasiseiinoivormsmasaiosiansee 15, 16
j]?iﬁ(j_f)‘jfl? ....................................................... 17,18
PUBHRRIR 0 ceeeeeeserrerssesiii e 19, 20
EUYSAETREIR 0 ceeeeeeeeesereresses 21, 22
BFREYBHMRE 0 e 23, 24
iﬁiﬁlﬁﬁ{% ....................................................... 25, 26
R T R ———— 27 28
FEBFR 000 ereseiesiiiesesaniiiiniiiiienssassssssssessarons 29, 30
FHDBHPAFE = ceeseeecsssaisiiiiiiiisessnees et spasesanse 29, 30
;&g@;gﬁﬁ‘t ....................................................... 31, 32
*ﬁ/fﬁﬁﬁ/g‘&ﬁ% ....................................................... 33, 34
HHESEBRR(-CD) srorrrerrrrararriiiiii i 35, 36
AT INYIRE{R(-BT)  creererreveeesnmarii s 35, 36
H?EZ»(‘y?EEH%(—FL) ....................................................... 37, 38
FH XA vFBH{R(-BT, -CD, —DS)  cerrereeseensasaienereiiiiieetisaaiaas 37, 38
FOERRR 0 eeeeeeeerereereresaeneiii 39, 40
ﬁi???‘-ll—@ﬂﬁﬁ}(—FL) ............................................. 39, 40
OARDB A —T Il e 41, 42
FHRBEBEFGR 1 sereecesemrciiiii s 43, 44
HARBGEIR 2 eerecersecsrscesinecrnniiinnieesesis e 45, 46

b-_:/i ....................................................... 47



Notes for using this parts list

1. Parts supplied as complete assemblies are circled by a line [ ) )
2. This book was prepared based on information available in February. 2016.
3. Parts are subject to change in design without prior notice.

INDEX

pages
Machine body ............................................................ 1' 2
Upper Shaft meChanism ............................................................ 3, 4
Needle bar and thread take—up mechanism ~  ceeeereemcsemiien 56
Inner presser fOot MECRANISM  +++rwrressssssssrmmmmnrttttiiniiiiiinie sttt aaes 7.8
Outer presser foot meChanism ............................................................ 9' 10
LOWer Shaf:t mechanism ............................................................ 1 ‘]' 12
Throat plate and throat plate base ......................................................... 13' 14
HOOk Saddle (rlght) and hOOk ............................................................ 15’ 16
Hook saddle (left) and hook =~ =wrrsesssusensrensosannumnersnonnsyneparoarareresmeanseeyye 17,18
Feed Shaft meChanism ............................................................ 19' 20
Feed ad_jUStment meChanism ............................................................ 21' 22
Upper feed meChanism ............................................................ 23’ 24
Feed reverse mechanism = ‘essssssisiisstansesasssesansssumssiobisaiismomensoimiseyas 25 26
Presser foot “fter mechanism ............................................................ 27' 28
Bobbin winder mechanism = seressasssssssscasasssnensanssnspssasaspossvsnssnsonsssnnses 29, 30
Tension release mechanism ............................................................ 29, 30
Thread tensSion = eetestessseresrsvesseeiassacasstancsasessssasiiasssussnesncs 31, 32
Lubrication ............................................................ 33' 34
Altarnating presser footlifter mechanism (—CD) ««=esereerrerrerrrrrmasseaninen. 35, 36
Quick reverse mechanism (_BT) ............................................................ 35' 36
Knee SWitCh meChanism (_FL) ............................................................ 37' 38
Manual switch mechanism (=BT, —CD, —DS) = serserererrrenrrssrnsmriniti. 37, 38
Air pressure mechanism ............................................................ 39‘ 40
Presser foot actuator mechanism (=FL) =~ «sereereenemmmmmiiimee e, 39, 40
Connectors and Cables ............................................................ 41' 42
Accessories ‘I ............................................................ 43, 44
Accessories 2 ............................................................ 45' 46

Tab|e of gauge par‘ts ............................................................ 47



F {(AB§{%/Machine body




* {KRH1%/Machine body

DESCRIPTION

[m]

NOo.| mame |uE Lk

PARTS NO. | QTY
1 160384 IES TR SUPPORT BAR
2 |60227-01 1 |LE#R TOP COVER
3 |60227-02 1 |[COFANILARIL DIAL BUSHING, CD
4 |B150607 1 | EHT Lt RUBBER CAP, 32.8
5 (60229 1 | KFEHN— COVER, :T/TAKE-UP LEVER
6 (60204 1 |EXFEH/NN—1E BOLT, SOCKET M4X0.7 L=6
7 (31207 1 | KFEHN—IE Ty v— WASHER, PLAIN M4
8 (60228 1 | ElRS—k Sy SHEET PACKING
9 |30066 7 | ke BOLT, SOCKET M5X0.8 L=12
10 |27172 5 |74 SET SCREW, SOCKET (CP) M6X1.0 L=8
13 60002 1 |ER FACE PLATE
14 |B159150 1 (@RI Lig RUBBER CAP, 20.5
16 |60004 1 |EHCHS OIL WICK, 130
17 |60003 L VAL PACKING,; F-PLATE
18 |27177 2 |@Eikit BOLT, SOCKET M5X0.8 L=16
19 [B117936 3 |EHENRT LR RUBBER CAP, 9.4
20 (20218 1 |TLie RUBBER CAP
21 |20161 1 AR OIL WINDOW
22 |8040 2 |a—Fhn—1k SCREW 9/64X40 L=8
23 |30025 2 [a—FAnR—1tTvsv— WASHER, PLAIN L3.5
25 |BS20345 1 [FEYRERLIUE RUBBER CAP
26 |B159150 1 [A—KRIT L RUBBER CAP, 20.5
29 |B142374 2 [1ISvbLs—ETya BUSH, DRY ; L=20
30 (B140063 1 [y HLs8—RbwsR— PIN, DOWEL
32 |B153132 1 |1y HLIR—RpysS—Fa—T NYLON TUBE, L=13.5
33 [B140063 1 |1SwBhLIN—ZTY S Zbwsi—  |PIN, DOWEL
34 (B104821 1 (/3oL —8hT LA RUBBER CAP, 10.5
35 (30046 1 |[7—R#gLE SCREW, TRUSS M4X0.7 L=4
36 (31207 1 |[7—RBLETYN— WASHER, PLAIN M4
37 14517 1 |EUIR(1/47~3/8") (1E#) SLIDE PLATE (1/4"~3/8") (Std.)
38 [6031-01 1 |ZL#RLE SLIDE PLATE SCREW 11/64X40 L=9
42 |60358 1 [RuF LR UPPER COVER ASSY, BED
43 |60359 1 | RNyRER/ v+ SHEET PACKING, BED
44 [30075 10 [Ny E#RiE BOLT, SOCKET M4X0.7 L=8
45 |B105113 1 [NyR§Gmee SCREW 12.70X28 L=5
46 |B105215 2 | Rukiiime\vxy PACKING
47 160357 1 | =Ry T PIPE
48 60371 1 |ERARE=—IL (T TUBE, 120
49 [60364 1 [RyKigie OIL CAP, BED
50 (B140518 1 | RoRilaro8mie SCREW 7.94X28 L=10
51 (B081007 1 | RNuKila28migoy 5 O RING, P7
63 [B159150 1 |R&EHS—TLEE RUBBER CAP
64 |60360 1 | FANTy— OIL GAUGE
65 (37229 2 |7 SET SCREW, SOCKET M4X0.7 L=5
66 |61531 1 | XEZXAEHER) SUPPORT BAR (LONG)
67 (61533 1 |hf§5EH/ —1R INTERMEDIATE CASE COVER
68 |30046 4 |hEEH/ —RIE SCREW, TRUSS M4X0.7 L=4




L+ #hE8{% /Upper shaft mechanism




F#RH{% /Upper shaft mechanism

NO. | HBSEE |#E ES DESCRIPTION
PARTS NO. | QTY

1 [60007 1 | ik UPPER SHAFT

2 |60015 1 |95 9F—avhi CRANK MOTION CAM

3 (11031 1 | EEARF7Y 5 (Hi) BEARING, UPPER SHAFT

4 (18607 1 |50 9hLIEA) SCREW 9/32X28 L=16

5 (27172 1 (9529hL0EB) SET SCREW, SOCKET (CP) M6X1.0 L=8

6 [30066 2 |90V %L BELT, SOCKET M5X0.8 L=12

7 135999 1 [90EHS 41k SET SCREW, SOCKET (CP) M6X1.0 L=6

8 |60011 1 [Ny — BALANCER

9 |28027 1 [/1"\SoH—1k SET SCREW, SOCKET (CP) M8X1.25 L=12

10 |60009 1 | E#BRAS— () BR-COLLAR, M U-SHAFT

11 |27172 2 | E#BRAS—(h)IE SET SCREW, SOCKET (CP) M6X1.0 L=8

12 |60010 1 | LERF7Y 5 () BEARING

13 (60223 1 [R&EFHS— COLLAR, BOBBIN WINDER

14 (35999 2 |#pEBEHS—IE SET SCREW, SOCKET (CP) M6X1.0 L=6

15 60224 1 | ENJLET—1 (#8) UPPER BELT PULLEY ASSY

16 |60225 1 [ EXRT—1)—1E(A) SET SCREW, SOCKET (CP) M6X1.0 L=12

17 |28043 1 | EXNJLT——iE(B) SET SCREW, SOCKET (CP) M6X1.0 L=10

18 |60008 1 | EE#BRAS—(18) BR-COLLAR, B U-SHAFT

19 |60013 1 | LEBRAS—(#)L RETAINING RING, EXTERNAL C20

20 27172 2 | EEBRAS—(#)IL SET SCREW, SOCKET (CP)} M6X1.0 L=8

21 [60014 1 | EEARTY 5 (#) BEARING

22 |61503 1 |BAZ5 Rk TIMING BELT

23 |50404 1 |[F—1)—1k(A) SET SCREW, SOCKET (CP) 15/64X28 L=19

24 |50405 1 |[F—1—1k(B) SET SCREW, SOCKET (CP) 15/64X28 L=19

25 61529 1 | T—1— PULLEY COMPLETE

26 (37031 1 |[F—u—#LAl SCREW, FLAT M6X1.0 L=16

27 137028 1 [T—U—BLBCES WASHER

28 |61504 1 |[PA4F5— IDLER

29 |61507 1 |745—x 4 IDLER FLANGE

30 (61505 1 |7AF5—84 IDLER SHAFT

31 |11426 2 |FARS—ELE O RETAINING RING

32 21171 2 | 74— A1k SET SCREW M5X0.8 L=10

33 |61506 1 | PAES>—A%EH IDLER ADJUSTING ROD

35 (61534 1 |XFUyg INDICATOR RING

36 (27172 1 |XFEYJi1k SET SCREW, SOCKET M6X1.0 L=8

37 137061 2 |[PARS—Dvd v— WASHER

38 (37158 1 |[F—)—27v0— WASHER

39 161573 1 |7AE>—REE IDLER ADJUSTING ROD HOLDER

40 29056 2 |74>—3F&1ERE BOLT, SOCKET M4X0.7 =16

41 2117 2 | 7AES—AE SET SCREW, SOCKET M5X0.8 L=10




&+45 - XFEBS{& /Needle bar and thread take—up mechanism




145 KFERA{% /Needle bar and thread take—up mechanism

NO. o e BB AEA DESCRIPTION
PARTS NO. | QTY

2 |60028-01 1 [#&ELE NEEDLE BAR BRACKET

3 |60028-02 1 (ftELTEHE NEEDLE BAR BRACKET SHAFT

4 |60028-03 1 BRI LA RUBBER SHEET

5 |60030 2 |$tELEHHEY PIN

6 |60044 1 |#HElEEENL—IL GUIDE RAIL, N/B-CLAMP

7 37112 2 ([BHEfEEEAL—ILIE SCREW M3X0.5 L=6

8 |60622-A 1 |8t NEEDLE BAR

10 |B140553 2 |&tik SET SCREW 1/8X40 L=4.5

11 |60041 1 |ftHEfaE NEEDLE BAR CLAMP

12 [37134 1 |#HEfRFERL SCREW M4X0.7 L=10

13 |60042 1 |$HEEZEAE SLIDE BLOCK, N/B-CLAMP

14 60034 1 |#tELEE=—I (T OIL TUBE, 110

15 |60032 1 |#HELTEmS OIL WICK, 700

16 [60031 1 [fHELEARD SPONGE

17 [30046 1 |#HELARR DL SCREW, TRUSS M4X0.7 L=4

18 161508 1 |REE(48) THREAD TAKE-UP LEVER COMPLETE

19 |37046 1 |RERTYLS (M) BEARING, S ; T-TAKE-UP

20 |37047 1 | KERPYLH(K) BEARING, L ; T-TAKE-UP

21 [37051 2 | KBTIy y— WASHER, THREAD TAKE-UP

22 [60019 1 | REXZ THREAD TAKE-UP SUPPORT

23 [60021 1 | XEXxBL SUPPORT SCREW M4X0.7 ; T/TAKE-UP

24 |37585 1 | XKEXZARCHYE NUT M4

25 (37053 2 | RBEXZZAZ—FILAF7YLT NEEDLE BEARING

26 60020 2 | KEXZUT SUPPORT RING, ; T/TAKE-UP

27 |60022 1 [90EHYSVH CRANK, 90

28 160023 1 |#HESSUH (#8) NEEDLE BAR CRANK ROD ASSY

29 160024 2 ($tEOSORTYLY BEARING

30 60017 1 |XK@EEY PIN, ; T/TAKE-UP

31 |60116 1 |XFEELERL SET SCREW, SOCKET (CP) M5X0.8 L=8

32 |60018 1 [KEED A9 BUSHING, ; T/TAKE-UP PIN

33 |60116 1 | KEEUARLLE SET SCREW, SOCKET (CP) M5X0.8 L=8

34 160043 1 [$HEX S EAZIL®ED) BUSHING

35 160081 1 [SHELEEARIL(ER) BUSHING, F

36 [B116920 2 |fELEEDO Y v— RING, THRUST

37 |60039 2 |(stiELBEHS— COLLAR

38 (27177 2 | EEHT—HKRL BOLT, SOCKET M5X0.8 L=16

39 (90625 2 |#tELEHHT—HL Ty v— |WASHER, SPRING 2-5

40 [NO124 2 |#tDP X 17 #24 NEEDLE, DPX17 (#24)

41 |61508C 1 [XKEEYH THREAD TAKE-UP LEVER SET

42 [31110-A 1 |&t#k1E BOLT, SOCKET M3X0.5 L=10

43 |60624-A 1 |8HERENRN (1/8"~5/167) (#Z#) |THREAD GUIDE (1/8”~5/16") (Std.)

44 (60634 1 |&tkEYiEs NEEDLE CLAMP BRAKE PIN

45 (B062630 1 [$tREFEAL SCREW 2.38X56 L=4

46 |61206 1 (8% (1/47) (BEHE) NEEDLE CLAMP (1/4”) (Std.)

47 |61206C 1 |8tH#k (174748 (3B#) NEEDLE CLAMP (1/4”) ASSY. (Std.)




rh 3 % B8 {%/Inner presser foot mechanism




1 2 B8{% /Inner presser foot mechanism

No. | meams |ye 24 DESCRIPTION
PARTS NO.| QTY

1 (60081 1 |[#E#A%IL (i) BUSHING, F

2 |60082 1 |#EEHAR)IL (8) BUSHING, B

3 |60106 2 |MEhhHhS— COLLAR, UD ADJUST-SHAFT

4 (18028 2 |HEhHTS—1k SET SCREW, SOCKET (CP) M5X0.8 L=5

5 |60078 1 [EEWRR D SPONGE

6 [60080C 1 |¥EEh () SHAFT ASSY

7 |60080 1 |#E SHAFT

8 |31092 1 |BEEalt BOLT, SOCKET M4X0.7 L=12

9 |B104450 1 [AEEhT L4E RUBBER CAP, 8

10 [60057 1 |kEEE CONNECTING PIN

11 /60528 1 [AEEh S OIL WICK, 235

12 160068 1 [Fa—TH1KA) TUBE GUIDE

13 (60064 1 |Fa—-THAFLL BOLT, SOCKET M3X0.5 L=5

14 |60066 1 |K LEATHER

15 |18349 1 |Ri BOLT, SOCKET M3X0.5 L=6

16 60483 1 [REXDYv— WASHER, SQUARE 10X12X1

17 |60065 1 [=-oXEH CONNECTION

18 [60059 1 VM STOPPER CLAW

19 |60060 1 ||AERSR PRESSER CONNECTION PLATE

20 |60056 1 [\AEER PRESSER BAR CONNECTION

21 [60059 1 |[E>1Em STOPPER CLAW

22 |60064 1 |E1bmut BOLT, SOCKET M3X0.5 L=5

23 |60056 1 (X EERE PRESSER BAR CONNECTION

24 |60059 2 |Exibm STOPPER CLAW

25 |60064 1 |Ev b miat BOLT, SOCKET M3X0.5 L=5

26 160057 3 [BaEEEE CONNECTING PIN

27 |60058 3 |HAEERE BN OIL WICK, 50

28 [60094 1 (#EEhE=——nq47 OIL TUBE, 75

29 [BS51277 2 |HE#TILE FELT

30 (BS51803 1 |[fEEoT LR FELT

31 |60079 1 |fEhT L4 EnD RUBBER CAP

32 |60086 1 |HEEhE OIL WICK, 80

33 |60096 1 |[fdd ik & EshimS OIL WICK, 20

34 |60063 1 [IRhiEAEH SHAFT, SLIDE BLOCK

35 161021 1 | INNER PRESSER BAR

36 [60062 1 |IRhWIEAE GUIDE SLIDE BLOCK

37 |8145-03 2 |IRh kA EdhitsHEg RETAINING RING, EXTERNAL 4

38 (60061 1 |IRNLER STEADY PLATE

39 (37136 2 |#IRhibiRak SCREW M5X0.8 L=10

40 (10285 1 ||z (1/47) (E#) INNER PRESSER FOOT (1/4”) (Std.)

41 [10662 1 |z SCREW 5/32X40 L=6.5




518 % B§{%/Outer presser foot mechanism




M40 % (R /Outer presser foot mechanism

NO. | mEmEe |xe i DESCRIPTION
PARTS NO.[ QTY

1 |60161 1 |A ET#AZILA) BUSH, A ; P-FOOT LIFTER SHAFT

2 |B148197 1 Rz EiTEARILB) BUSH, R ; SPREADER SHAFT

3 [60162 1 [#\Z LIFE#A2)L(C) P-FOOT LIFTER SHAFT BUSH, C

4 |B146539 1 |#RZ EIFEARILD) FEED SHAFT BUSH, L

5 161023 1 [#RZEAR)IL BUSHING, ; P-BAR

6 [60116 1 [ FEARLIE SET SCREW, SOCKET (CP) M5X0.8 L=8

7 (60069 1 [HAERBAAYVIL PRESSER ADJUSTING DIAL

8 160070 1 (AR (4D PRESSER ADJUSTING PLATE ASSY

9 [60077 1 [#ARFHRITILL FELT, PRESSER ADJUSTING PLATE

10 (60076 1 |#WAEREY<IEY PIN

11 |11426 1 |z REY~IE bR RETAINING RING, E7

12 160156 1 |RZ LI ERE () P-FOOT LIFTER CONNECTION ASSY

13 60157 1 |#RZ _EFES S OIL WICK, 400

14 |60158 1 (A LEZGENDEY PIN

15 (28043 1 |#z ki SET SCREW, SOCKET (CP) M6X1.0 L=10

16 [61022 1 |9z PRESSER BAR, OUTER

17 |60074 1 (\xERXTY T SHAFT, PRESSER BAR SPRING

18 60073 1 [JBABETIVITZ(TF) SPRING SUPPORT, D

19 |60075 1 [(BABEXT)T PRESSER SPRING

20 (60071 1 |BABRAIY T Hh5— COLLAR

21 {60072 1 |BXERTI T (L) SPRING SUPPORT, U

22 (19060 2 |WABRATYOTMRAT)TEY PIN, SPRING 3X8

23 (31094 1 [BAEXTYL T R RETAINING RING, E5

24 |60155 1 |#Z LT, PRESSER BAR, LIFTER SHAFT

25 |B146581 2 |z tiFEAS— SET SCREW COLLAR

26 |B014760 2 |z EfE#AI—1ERE SET SCREW, SOCKET 5.95X28 L=6

27 [60380 1 |BEIFBi(L) KNEE LIFTER ARM, U

28 28031 1 |[E¥ EFE(E)EL BOLT, SOCKET M6X1.0 L=14

29 |60163 1 |2 EFE(E)RTY Y SPRING

30 |61525 1 |BREFEEEGEE) K-LIFTER CONNECTING BAR ASSY

31 [61525-01 1 [BREFERSE KNEE LIFTER CONNECTING BAR

32 130203 2 |UromR— LINK BALL

33 [11412 2 |UroiR—NFvbk NUT

34 |28578 2 e EITEEEI v v— WASHER, SPRING 206

35 (60165 1 |BZ EFHLB) PRESSER BAR LIFTER CAM, B

36 34323 1 |2 LEITHALTTERLE BOLT, SOCKET M5X0.8 L=18

37 |60164 1 |82 EIThHLN) PRESSER BAR LIFTER CAM, A

38 |61050 1 [#Z EITFALNRERLC SHOULDER SCREW 15/64X28

39 [61051 1 | BZETHALNT Y v— WASHER, PLAIN L6

40 8047 1 |[#x EFHLAIERT Y v — WASHER, WAVE 8

42 (60166 1 |2 LT PRESSER LIFTER BAR

43 (11430 1 [ EFEEY LEVER GRIP

44 |60379C 1 |BREITEhER) KNEE LIFTER SHAFT ASSY

45 [60379 1 |BRE(TE KNEE LIFTER SHAFT

46 |BS16290 1 |BLETEE NEEDLE ROLLER, 4X19.8

47 (28208 1 (e LEFEhitsHEs RETAINING RING, E10

48 160381 1 [BRLEITFBI(TF) KNEE LIFTER ARM, D

49 (34323 1 |V LIFB(TF)#tl BOLT, SOCKET M5X0.8 L=18

50 |30804 1 |V EFB(T) vk NUT M6

51 (60159 1 (AL NEEDLE ROLLER, 5X29.8

52 (30804 2 |WMAAHTAVILFVE NUT M6

53 (61020 1 |\ziax PRESSER HOLDING BRACKET

54 (27174 1 ||z faEik PINCH SCREW M5X0.8 L=8

55 |18484 1 |58 xt SCREW 3.57X40 L=11

56 |10677 1 |5MRR LDy v— WASHER

57 [10937-01 1 [J42H—=H—F (1/8"~1/4") (Z#) |[FINGER GUARD (1/8”~1/4") (Std.)

58 (10185 1 [5VZ (1/47) (1B#) OUTER PRESSER FOOT (1/4”) (Std.)

...10_




T B {%/Lower shaft mechanism

_11_




T HEHRH{%/Lower shaft mechanism

NO. | meame |us an % DESCRIPTION
PARTS NO. | QTY

1 60328 1 | FElEIASIL BUSHING, F ;L-SHAFT

2 |BS07333 1 | FEHAZILENI AT PIPE, 4

3 60326 1 | F&hA I —ILGED OIL SEAL

4 160368 1 | FERASIL (1) BUSHING, B :L-SHAFT

5 [60327 1 | FEA I —IL3EE) OIL SEAL

6 |61509 1 | T LOWER SHAFT

7 |61510-C 2 | TEARTYLTHS— () LOWER SHAFT BEARING COLLAR ASSY

8 |37185 4 [TERF7Y2TH5—1k SCREW M6X0.75 L=6

9 (61544 2 | Tih¥v— LOWER SHAFT GEAR

10 [28031 2 | F#¥v—IE SCREW M6X1 L=14

12 [B144875 1 |#ika0o PLUNGER

13 |BS38268 1 |#manxysy SPRING, COMPRESSION

14 |BS38442 1 |#mantksc SCREW 6.35X40 L=5

15 (60369 1 [ TFRILRT—1Y () BELT PULLEY ASSY, LOWER

16 10615 1 | F7—U—ikiEh SPRING, LOCK LEVER

17 |10616 1 [F7F—U—#% LOCK LEVER

18 [10617 1 [FF—U—/II RATCHET

19 [10618 1 [FF—U—EHRE CONNECTING LINK

20 |10620 1 | FT—U—EY> PIN, COTTER

21 |10614 1 [FT—U—RITREREY SHAFT, SPRING

22 110613 1 [F7—U—#2Ey LOCK LEVER SHAFT

23 |27170 2 | FRJLT—11E SET SCREW, SOCKET (CP) M5X0.8 L=6

24 |10619 1 [FFT—U—RTY>45 SPRING

25 |60370 1 | FTRILNT =) — s BELT SHAFT, LOWER

26 |37026 1 | TARIREEELQ) SET SCREW, SOCKET (CN) M6X0.75 L=8

27 |37185 1 | FAIRESRELEB) SET SCREW, SOCKET (CP) M6X0.75 L=6

28 (28043 1 | TEIASILEDLE SET SCREW, SOCKET (CP) M6X1.0 L=10

29 (61587 2 |F#¥v—ho— LOWER SHAFT COLLAR

30 /61588 4 [TEE¥vY—h>—1k SET SCREW, SOCKET 15/64X28 L=6.0

_1 2_




814 . #14R L& /Throat plate and throat plate base

__‘l 3_




£#HHr. #HHR L& /Throat plate and throat plate base

No. | meme |we 2 DESCRIPTION
PARTS NO. | QTY

1 161602 L i T = THROAT PLATE BASE

2 61539 4 |#tiRLtELE THREAD PLATE BASE SCREW 5/16X24 L=18.0

3 61586 4 |EHlREELETYv— WASHER

4 14509 1 |#HRZ A (A1) (3/16"~3/8") (12#) THROAT PLATE SUPPORT(FRONTX3/16" ~3/8")(Std.)

5 |[14024 3 |EHRZEA GD L SCREW 3/16X32 L=9.5

6 14509 T |8HRZ2E (8)(3/167 ~3/8") (IE#) THROAT PLATE SUPPORT(REARX3/16” ~3/8”)(Std.)

7 |14024 3 (MRZE ()1 SCREW 3/16X32 L=9.5

8 |14526 1 |$HRTHR (B (1/47) (E#) THROAT PLATE SUB-COVER (FRONT)(1/4”)(Std.)

9 (14013 1 |&HE T # (B b SCREW 9/64X40 L=55

10 [14526 1 ([BHRTHR (%) (1/4") (1B%) THROAT PLATE SUB-COVER (REAR) (1/4”)(Std.)

11 |14013 1 [#HR TR ()1t SCREW 9/64X40 L=55

12 [14546 1 |8 (1/747) (B#E) THROAT PLATE (1/4”) (Std.)

13 14013 2 |$#HRIE THROAT PLATE SCREW 9/64X40 L=55

14 |14026 1 |[f#HREET7zILE FELT

15 |12128C 1 | FEYRAT< ) FEED PLATE SLIDE BLOCK COMP.

16 (12128 1 [FEYURAT< FEED PLATE SLIDE BLOCK

17 12129 1 [ZEYiRBI <Rl FEED PLATE SLIDE BLOCK SCREW STUD

18 [6339 1 |ZFYlRAT<LE FEED PLATE SLIDE BLOCK SCREW

19 [13076-01 1 [FEYUiRAIT <l vk NUT 7/32X32

20 |10703 1 FEYIRATvhLET v v— WASHER

21 (61530 1 [ZEYUiR FEED PLATE

22 |61607-05 1 |EYE (1/47)(1E%) FEED DOG (1/4”) (Std.)

23 10561 1 EYEIE FEED DOG SCREW 11/64X32 L=65

24 (14507 2 |EYRIEZ FEED PLATE SUPPORT

25 14013 4 [ZEURIBZIE FEED PLATE SUPPORT SCREW 9/64X40 L=55

26 (14513 1 |#HHREEH/I—(HI)3/16" ~5/16") (#Z#E) |THROAT PLATE BASE COVER (FRONT) (Std.)

27 [14013 4 |EHREEH/ S—EDILE SCREW  9/64X40 L=5.5

28 14513 1 |#HREEH/N—(#£)3/16"~5/16") (1Z#E) |THROAT PLATE BASE COVER (REAR) (Std.)

29 (14013 4 |fHRTEH/ ()L SCREW 9/64X40 L=55

_14_.




AT LA (FH). H</Hook saddle (right) and hook

_15_



H<LTE (). 1< /Hook saddle (right) and hook

vo. | mems |u= B4 DESCRIPTION
PARTS NO. | QTY
1 [15041 1 |[RE> BOBBIN
2 (14505 1 A< R HOOK COMP.
3 |14005-01 1 (shh= HOOK (BODY)
4 [16407-07 T |RENK THREAD GUARD
5 |[16407-08 2 |RENRIL THREAD GUARD SCREW
6 [16407-05 1 |[#%Hk NEEDLE GUARD
7 |16407-06 2 |#2iR1E NEEDLE GUARD SCREW
8 |[15040-02 1 |WAh< BOBBIN CASE (BODY)
9 |15040~10 1 [HRFAF/ BOBBIN CASE TENSION SPRING
10 |16407-12 1| RAFARFAFRL BOBBIN CASE TENSION REGULATING SCREW
11 |16407-11 1 |HRFF/IRIE SCREW UNF No. 4X40
12 (14505-03 1 |RAYH/HZ (V) HOOK GIB
13 [16407-04 3 |[RHvwmzbl HOOK GIB SCREW
14 [14005-17 1 |hvEsFHRghl HOOK SCREW
15 [14005-19 1 |SHh<I7 0k FELT
16 |14005-18 3 |fh=it HOOK SET SCREW
17 |[14014C 1 |h<Hh/—#H) HOOK COVER COMP.
21 [14019 2 |h<hii—S3— RUBBER
22 (14013 2 |h<hm—it HOOK COVER SCREW  9/64X40 L=5.5
23 (14017 1 |A<h—Bz % HOOK COVER SPRING
24 (14013 1 |B<H/ —RZz /% 1E HOOK COVER SPRING SCREW  9/64X40 L=55
25 |14032 1 |REHy—AA—TF— BOBBIN CASE OPENER
26 (14008 1 [(hvEE&TxLb FELT
27 |61537 1 |h<td HOOK SADDLE
28 |25147 2 |hvtr&ik HOOK SADDLE SCREW  5/16X24 1=26.0
29 (61586 2 (AREELETYI— HOOK SADDLE SCREW WASHER
30 |61601 1 |A<Eh HOOK DRIVING SHAFT
31 |14010 1 |A<EHIoILE FELT
32 161545 1 |A~EEv— HOOK DRIVING PINION (SPIRAL)
33 |18028 2 |hvE¥v—ik SET SCREW M5X0.8 L=5
35 114033 1 |F—FTFr—=X BOBBIN CASE OPENER FORK
36 |15055 1 [A—FF—=Xit PINCH SCREW 11/64X32 L=9.0
37 [61554 1 [ OIL WICK 4X4 L=260
38 [14013 1 [k SCREW 9/64X40 L=55
39 (61515 1 |h=<#hs5— HOOK DRIVING SHAFT COLLAR
40 |18028 2 |h<EhHhS—1t SET SCREW M5X0.8 L=5
41 161553 1 |E=—qF OIL TUBE ®5 L=80

._.16_




h~< & (E). < /Hook saddle (left) and hook

_1 7_



H<EE (E). 1< /Hook saddie (left) and hook

no. | mems |ue e DESCRIPTION
PARTS NO. | QTY

1 |15041 1 [FRE> BOBEIN

2 |14505 1 |h< () HOOK COMP.

3 |14005-01 1 |9¢hY HOOK (BODY)

4 |16407-07 1 | REAR THREAD GUARD

5 [16407-08 2 |%REARL THREAD GUARD SCREW

6 |[16407-05 1 [#t32k NEEDLE GUARD

7 |16407-06 2 |83 IE NEEDLE GUARD SCREW

8 |15040-02 1 |AB< BOBBIN CASE (BODY)

9 [15040-10 I EY EIAES BOBBIN CASE TENSION SPRING

10 |16407-12 1 |REAFNARHAFRLC BOBBIN CASE TENSION REGULATING SCREW
11 [16407-11 1 [RAF/ ik SCREW UNF No. 4X40

12 |14505-03 1 |RATEZ (VY/H) HOOK GIB

13 |16407-04 3 |AAT®ZHL HOOK GIB SCREW

14 [14005-17 1 |hTESFHRE L HOOK SCREW

15 [14005-19 1 |5h<ozILk FELT

16 [14005~18 3 |[h<it HOOK SET SCREW

17 [14014C 1 |h<h/ A —(§f) HOOK COVER COMP.

21 114019 2 |ATHhIN—F /3 — RUBBER

22 14013 2 |hvh/i—ik HOOK COVER SCREW  9/64X40 L=55
23 14017 1 |hvh/—z /3% HOOK COVER SPRING

24 14013 1 |A<HR— Bz 1 HOOK COVER SPRING SCREW  9/64X40 L=55
25 (14032 1 |IREV—RA—TH— BOBBIN CASE OPENER

26 [14008 1 |h<xETx Nk FELT

27 61537 1 [(h=ts HOOK SADDLE

28 |25147 2 |h=wtrEelk HOOK SADDLE SCREW 5/16X24 1=26.0
29 |61586 2 |hvxBLETvv— HOOK SADDLE SCREW WASHER

30 |61601 1 |ph<éh HOOK DRIVING SHAFT

31 |14010 1 |h~E#HTILE FELT

32 (61545 1 |h<eE¥v— HOOK DRIVING PINICN (SPIRAL)

33 /18028 2 | Ay —IE SET SCREW M5X0.8 L=5

35 (14033 1 [A—T+r—=x BOBBIN CASE OPENER FORK

36 15055 1 |A—FFr—=Xit PINCH SCREW 11/64X32 L=9.0

37 |61556 1 |t OIL WICK 4X4 L=270

38 14013 1 [ihasak SCREW  9/64X40 L=55

39 [14517 1 [ZLIR(1/4"~3/8") (1E#) BED SLIDE (1/4” ~3/8") (Std.)

40 |6031-01 1 |ELRLE BED SLIDE SCREW 11/64X40 L=9.0

41 |61515 1 [hvEHhS— HOOK DRIVING SHAFT COLLAR

42 18028 2 |hvEhS—Ik SET SCREW M5X0.8 L=5

43 |61555 1 |Ez—)sq7F OIL TUBE ®5 L=70

_18_.




15 Y ElRH & /Feed shaft mechanism




12X UERS{% /Feed shaft mechanism

[w]
NO.| mEEs |Me LR DESCRIPTION
PARTS NO.| QTY
1 [60081 1 |[EEY AL (R BUSHING, F
2 |60081 1 | ETFEA%ILGEDD BUSHING, F
3 |60322 1 | EUEHARIL () FEED SHAFT BUSHING
4 160320 1| ETaE#ARIL () UD-SHAFT BUSHING, B
5 60321 1 |EYUBHARIL ($8) FEED SHAFT BUSHING, B
6 |60324 1 [ZEYUEF LS —IL3ED OIL SEAL
7 60324 1 [ ETF&ArILL—I OIL SEAL
8 60331 1 [EYEA AL —IL(E8) OIL SEAL
9 160313 1 |3EYER FEED SHAFT
10 |BS12718 1 [EYVE#TILE CHEMICAL FELT
11 |B116920 1 [EYEIY p— RING, THRUST
12 |60310C 1 pEYTEEE FEED BRACKET SET
13 |60316 1 |EYke FEED ARM
14 |31021 2 |EYbigEtC BOLT, SOCKET M6X1.0 L=16
15 160310 1 |ZEYEEE VD FEED BRACKET ASSY
16 31094 2 [FYLBEEU IS RETAINING RING, E5
17 (60308 2 |REYETEEIYv— WASHER, PLAIN
1R |AN320 1 |REUBtE 1k SLT SCREW, 30CKET (CP) M5X0.7 L-4
19 |60311 1 |ZEUBRE > PIN
20 |31094 1 | EYBE kiR RETAINING RING, E5
21 |60308 2 EYETFESZETIYY— WASHER, PLAIN
22 |61558 1 | ZEYEmEY Eo—ibsq4> TUBE, 185
23 |61559 1 EYBIE OIL. WICK, 270
24 |0148-F 2 |BEYBE=——W/R1T 7L FELT, 3X18
25 15087 1 |[Eo—IL4T7#z TUBE SUPPORT, A
26 |60204 1 |Eo— 478z 1k BOLT, SOCKET M4X0.7 L=6
27 |60317 1 |[REYEFEDREE A FEED CONNECTING ARM ASSY, UD
28 |60317-0t 1 |[ZEYETFESE FEED CONNECTING ARM, UD
29 |60310-02 1 [EYLETRERFEEY PIN
30 [31094 2 |EYLETESFEEVIEDER RETAINING RING, E5
31 /60308 2 |BEYLETEZEIYv— WASHER, PLAIN
32 28068 1 [ZETE FEEFHHLL BOLT, SOCKET M5X0.8 L=20
33 (60333 1 [ZEYEEEVHEES OIL WICK, L=110
34 160318 1 |ZEYEFTYLOER) FEED LINK ASSY, UD
35 60079 1 [EYET LR RUBBER CAP
36 [60339C 1 | FEYESEOYRED LOWER FEED CONNECTING ROD SET
37 160343 1 |1 o) 8 —E# BACK CYLINDER CONNECTION
38 (60339 1 [ TREYEEOYEFH) CONNECTING ROD ASSY, L-FEED
39 60315 1 [ EdkE FEED SHAFT ARM
40 |28058 1 |EUssBiREtC BOLT, SOCKET M6X1.0 L=12
41 (60338 1 [ TEYEHEY PIN
42 131094 2 | TRYEHE LSO RETAINING RING, E5
43 160308 2 | FTRYEHEL DY v— WASHER, PLAIN
44 160337 1 | F&EYHL LOWER FEED CAM
45 (27172 2 | FTEYAHLL SET SCREW, SOCKET (CP) M6X1.0 =8
46 60314 1 [XYEHIESHER RETAINING RING, E12
47 (60106 1 [FEYshhS— COLLAR, UD ADJUST-SHAFT
48 (18028 1 [EYEHS—1t SET SCREW, SOCKET (CP) M5X0.8 L=5
49 60319 1 |ET% SHAFT, UD
50 |BS12718 1 [ ET#&#7Lb CHEMICAL FELT
51 |60106 2 | ETF#hS— COLLAR, UD ADJUST-SHAFT
52 118028 2 | LTF#AHS—it SET SCREW, SOCKET (CP) M5X0.8 L=5
53 |B104450 1 | ET#T L2 RUBBER CAP
55 161014 1 | T#EYLEFTAHL FEED CAM, UD
56 [35999 2 |[EYETFTHLIE SET SCREW, SOCKET (CP) M6X1.0 L=6
57 160336 1 [EYETOVR FEED ROD, UD
58 |60315 1 | LTk FEED SHAFT ARM
59 128058 1 | ETF#Ep&al BOLT, SOCKET M6X1.0 L=12
60 (60338 2 |EYETRvREY PIN
61 31094 4 | LFOvkEVIESDE® RETAINING RING, E5
62 60308 4 | EFOvRIys v— WASHER, PLAIN
63 |61524 1 |3EYRE FEED PLATE BASE
64 (60540 2 |EYREL SCREW M4X0.7 L=8
65 (12131 1 [BYREERRL HINGE SCREW 3/36X32
66 |50103 1 EYIREBRLFvE NUT
67 |61557 1 (TR b T-JOINT

_20_




2 YRR {%/Feed adjustment mechanism




£ USRI ETEA{% /Feed adjusting mechanism

NO. | mmEE |xm % DESCRIPTION
PARTS NO.| QTY

1 [60186 I | EUFEE AV IL(E) FEED ADJUSTING DIAL, U

2 |(BS38284 1 [XYERFEHRLE ADJUSTING SCREW

3 |60574 1 |ZF14viLithl SCREW 3/16X28 L=19

4 |60575 1 |1 FAXI Ty v— SUPPORT PLATE

5 (18420 1 |oyvy O RING, 10

6 |B145502 1 | B4 IEY POSITIONING PIN

7 |B100328 1 T4 IEDRTYLY SPRING, COMPRESSION

8 60187 1 [EYFHREHF1VIL(TF) FEED ADJUSTING DIAL, D

9 [BS38284 1 XYL ADJUSTING SCREW

10 |60574 1 [F14vILikE SCREW 3/16X28 L=19

11 |60575 1 (B4 LTy v— SUPPORT PLATE

12 [18420 1 |oyvy O RING, 11

13 |B145502 1 [FA4¥vIEY POSITIONING PIN

14 [B100328 1 |FAYNESRTYY SPRING, COMPRESSION

15 |60192 1 [EYERSYE—3E0) CYLINDER ASSY

16 [60192-01 1 [XEYESREH Y E— CYLINDER

17 |60192-02 1 |[#:F JOINT

18 |60192-03 1 (AL oH9— SILENCER

19 |60198 1 |[PCA/Nf/OVFa—T TUBE

20 (31021 2 RYSREH Y H—1E BOLT, SOCKET M6X1.0 L=16

21 [28578 2 |RXRYRSMYAE Ty — WASHER, SPRING 2-6

22 28058 1 [RYRASHI A —%iERC BOLT, SOCKET M6X1.0 L=12

23 [30804 1 EYRE Y F—F vk NUT, 3 M6

24 (60191 1 [REYVRAG T —IR SETTING PLATE, PC-CYLINDER

25 118065 4 BEYSRE YL SRt BOLT, SOCKET M5X0.8 L=14

26 190625 4 LEYRE O FTIRIE Ty v— WASHER, SPRING 2-5

27 |60340C 1 (Ao o8 —tyk BACK CYLINDER ASSY

28 |60346 1 |BEL—ILEW) GUIDE RAIL ASSY, L

29 |60346 1 [AEL—ILER) GUIDE RAIL ASSY, R

30 [27177 4 |1AEL—LIE BOLT, SOCKET M5X0.8 L=16

31 190625 4 [AEL—NIEDYS v— WASHER, SPRING 2-5

32 (60347 1 [PUSF—BEEY NEEDLE ROLLER, 7X22.4

34 60350 1 (1oL ) UF—FERE CYLINDER GUIDE PIN, B

35 (60230 1 |ERAEVRTYS SPRING

36 (60213 1 (1) —FEREVIE SET SCREW, SOCKET (FT) M10X1.5 L=10

37 60341 1 |1\ O) B —F LIS —IL(#)  |OIL SEAL (BACK)

38 (60212 1 IO F—A AL —IL(HET  |OIL SEAL (FRONT)

39 160188 1 [:EYEREB FEED ADJUSTMENT ARM

40 160189 1 [REYEAEFBIE PIN

41 27172 1 [EYRESHBE 1 SET SCREW, SOCKET (FT) M6X1.0 L=8

42 (60190 1 EYREBR TS SPRING

43 160194C 1 XY 5FE) FEED ADJUSTING LEVER ASSY

44 60194 1 [EYEREIfZ5% FEED ADJUSTING LEVER

45 (60195 1 EYRAESESFEE NEEDLE ROLLER, 6X25

46 (60115 1 XY ERE LINK PIN, 8

47 118028 2 EYSREEAFEEU I SET SCREW, SOCKET (CP) M5X0.8 L=5

48 |37008 1 [REYRES=5FRHRLC SCREW M5X0.8 L=25

49 61521 1 [FEYEREER FEED ADJUSTING CONNECTION

50 160348 1 [1\woi o8 —25% CONNECTING BLOCK, B~-CYLINDER

51 60351 I VASYIZ A0 W2 e ¥ % ST BOLT M6X1.0 L=25

52 (60349 1 [\ g —125FE L PIN SCREW M6X1.0

53 |60342 | I VA I/20) W2 B S ) W2y SPRING

54 (61526 1T I\ E—RTYL S4B |SPRING LATCH

_.22_




EZ£UBH{% /Upper feed mechanism

14

_23_




E%YRBS{%/Upper feed mechanism

no.| mame |we a4 DESCRIPTION
PARTS NO. | QTY
1 [60214 1 [ EEUEFOUF UPPER FEED CONNECTING ROD
2 28076 1 [ EEESOvRERC BOLT, SOCKET M6X1.0 L=18
3 |61567C 1 |E=—JLs807 - i) OIL WICK, PIPE ASSY
4 (30750 3 BSEENUE FASTENING BAND
5 |61522-AC 1 | ESyERDYE () UPPER FEED CONNECTING ROD (MIDDLE)
6 [60217 2 | EEYER ) UPPER FEED CONNECTION ASSY
7 |BS07333 2 | bEYEREAA4T PIPE, 4
8 [17047 4 | LEYEELESEEARL SHOULDER SCREW 9/32X28 L=85
9 17095 4 | ERYEFRERQLIEHE RETAINING RING, E8
10 |61536 1 | EEVEHZOVF (P L E HOLDER FOR HINGE SCREW
11 |27171 2 |EEVEHSOR(P)EEIE SET SCREW M5X0.8 L=10
12 (18015 1| EEYEROVE (d) Bl HINGE SCREW
13 |61538 1 | ExYEREEDE CONNECTING LEVER, U-FEED
14 |28076 1 [ EXYEHES5FERRL BOLT, SOCKET Mé6X1.0 L=18
15 |60079-A 1 |EVihT L) RUBBER CAP

_24_.




Wi iz BE{% /Feed reverse mechanism

_25_




W &L BY{% /Feed reverse mechanism

Nno. | mEme e R4 DESCRIPTION
PARTS NO. | QTY
1 [60203 1 [7NB L/ \—ig SHAFT, R-LEVER
2 (17095 1 |78yl N—f1E&HER RETAINING RING, E8
3 |B025100 1 |23y —BhIED v v — WASHER, PLAIN S 10
4 |B147504 1 |RTZR SPACER
5 (60204 3 (ATH1E BOLT, SOCKET M4X0.7 L=6
6 |BS07375 IS Z VA S N SPRING
7 |BS07374 1 |7 SwLsi— REVERSE STITCHING LEVER

_26_




#z E(FRI{R /Presser foot lifter mechanism

=
g
=

_27_



Wz _EITE8{%/Presser foot lifter mechanism

NO. | BREE |4E ah DESCRIPTION
PARTS NO.| QTY

1 160120 1 | ETF R E ek A% LG UD-ADJUSTING SHAFT BUSH, F

2 160081 1 [ EF =R EEh A2 L) BUSHING, F

3 |60126 1 [CDH AL DIAL, CD

4 60127 1 [COEAYILNL DIAL CAM, CD

5 (60128 1 [CDEAYILEY DIAL PIN, CD

6 (1917 1 |CDHEANILE AT )4 SPRING, A

7 1392 1 [CDH AV )Lt SET SCREW, (CP) 11/64X40 L=6.5

8 |60107 1 [ L TEUREZHTEY SUPPORT PIN

9 |60116 1 [EFEUBEZ0E L SET SCREW, SOCKET (CP) M5X0.8 L=8

10 |60098 1 [ ETFEREE (M) ADJUSTING BRACKET ASSY, UD

11 (60103 1 | ETFEHRES ADJUSTING BRACKET, UD

12 60109 1 | L TFEHFEEh7— ADJUSTING BRACKET COLLAR, UD

13 |30066 1 | EFEHRETAEHS—IERL BOLT, SOCKET M5X08 L=12

14 (90625 1 (ETFTEHREEHT—1ET v v+— [WASHER, SPRING 2-5

15 [28563 1 | ETFTEHREGERy/— BOLT, SOCKET M5X0.8 L=8

16 |90625 1 APy —T S p— WASHER, SPRING 2-5

17 |60114 1 [ERETE Y24 LINK ASSY, B

18 |60115 2 |HEBY 2B LINK PIN, B

19 |27170 2 [FRE&EYIBE L SET SCREW, SOCKET (CP) M5X0.8 L=6

20 |60099 1 [z EThL INNER PRESSER CAM, UD

21 |27172 2 | R ETFAhLAE SET SCREW, SOCKET (CP) M6X1.0 L=8

22 |60101 1 iRz EFovk INNER PRESSER ROD, UD

23 |60100 1 |h#RZ E FOyRRTFYLY NEEDLE BEARING

24 |60113 1 [FAEEY2(A) LINK, A

25 [60102 1 [ETFOvREY ROD PIN, US

26 60083 1 | o% CONNECTING LEVER

27 (34323 1 |HEE5ERDHRC BOLT, SOCKET M5X0.8 L=18

28 |60084 1 [HE#E5FEE Y PIN

29 [27170 2 | ETFEHRASSILE SET SCREW, SOCKET (CP) M5X0.8 L=6

30 [60106 2 | ETEHREGEHHS— COLLAR, UD ADJUST-SHAFT

31 [18028 2 | ETFEHRE#EDS—IE SET SCREW, SOCKET (CP) M5X0.8 L=5

32 (60129 1 |CDEFZHEE) CONNECTING LEVER ASSY, CD

33 |60129~01 1 |CD##EfZ5E CONNECTING LEVER, CD

34 |60129-02 1 |CD#Efh1=5FE PIN, CD

35 |28076 1 |CDEEEAEHHRL BOLT, SOCKET M6X1.0 L=18

36 [60122 1 |[#Z EFESEndh ADJUSTING SHAFT, UD

37 60117 1 | Ry ASA— R E R SUPPORT PLATE, STOPPER

38 (31092 2 |AbyR—irR2RiE BOLT, SOCKET M4X0.7 L=12

39 (31208 2 | BFRIET v v — WASHER, SPRING 2-4

40 (17059 1 [RFYLGT2THL SUPPORT SCREW M5X0.8 L=10

41 |60077 1 | EFEUYBAES D)L FELT, PRESSER ADJUSTING PLATE

42 (60130 1 |CDSPHNFEHRL SPRING HOOK

43 |60152 1 [CDSPHIE L vk NUT M8

44 160125 1 |CDATYo 4B SPRING, B

_28_




$ 2 EH{% /Bobbin winder mechanism

5 26 15 —%}

g

$ 1P 58 B{%/Tension release mechanism




% R84% /Bobbin winder mechanism

NO.| mpaEE |2 ma DESCRIPTION
PARTS NO. | QTY

1 [60571-A 1 |"RE Wiz BOBBIN PRESSER, R

2 |BS25413 1 |ARE Rz #h(HR) BOBBIN PRESSER SHAFT ASSY

3 |B062400 1 [H&EL/SA—1ERL SCREW, PAN M4X0.7 L=6

4 |B026040 1 |R&FLNA—1LDYv— WASHER, PLAIN 4

5 |BS25790 1 [RETHREHER) B-WINDER SHAFT BRACKET ASSY

6 160222 1 |FHREEbidh BOBBIN WINDER SHAFT

7 |B048060 1 |HREShELEOH RETAINING RING, E6

8 |BS23651 1 |HRE&ESEkiEiEl SET SCREW, SOCKET (FT) M6X0.75 L=6

9 |BS25417 1 |HR&EETR SPRING

10 |BS25418 1 [RE&EZRLER SPRING

11 |BS25409 1 |REEH BOBBIN WINDER SHAFT

12 [BS25410 1 |k&ZFHE BOBBIN WINDER WHEEL

13 |BS25789 1 |R&ESTLE RUBBER RING, 29

14 |B012400 2 |R&ETHIERL SET SCREW, SOCKET (FT) M4X0.7 L=6

15 [BS51262 1 [FEZY &R DUST GUARD PLATE, L

16 |60216 1 |[H&EXy/I—RL BOLT, SOCKET M5X0.8 L=35

17 |B025080 1 [RESEEHTYv— WASHER, PLAIN S 8

18 [4135 1 [R&BEEXby/A—Fuk NUT, 1 M5

19 |BS25478 1 [REIYAX KNIFE

20 |B062680 1 [#OYARIERLC SCREW, PAN 4.37X40 L=6

21 35994 1 |REYUARE Y PIN, SPRING 2

22 |BS38736 1 | R&EEHFER) BOBBIN WINDER TENSION ASSY

23 137229 1 | RFAFEL SET SCREW, SOCKET (CP) M4X0.7 L=5

24 (11142 1 |RPYARDT YD v— WASHER

25 |40132 1 |R&EZRER AR ADJUSTING FLAT SPRING

26 (37532 1 |RESFHTGTR/ AR ERLC SCREW M3X0.5 L=3.0

27 |31017 1 |RETHGHRE SCREW M3X0.5 L=8.0

28 (40138 1 |R&ESHy AT L BOBBIN WINDER CUSHION RUBBER

1 B8HRH{%/Tension release mechanism

No| mems (ke L=k DESCRIPTION
PARTS NO.| QTY
1 [60150 1 |[RFLFESFEGE) THREAD FLOAT LEVER ASSY
2 |60150-01 1 |REFELESE THREAD FLOAT LEVER
3 160195 1 |REBELEDEEY NEEDLE ROLLER, 6X25
4 31021 1 |RZELESERHRL BOLT, SOCKET M6X1.0 L=16
5 (60149 1 [RZFLUNN—ETHES LEVER SETTING PLATE
6 |38042 2 |RFLLA—ETELL SCREW, FLAT M4X0.7 L=12
7 (60147 1 [#RiFLL/— THREAD FLOAT LEVER
8 |60144 1 |&RFLE THREAD FLOAT PLATE
9 160153 1 [RFLLA—ERL SHOULDER SCREW 11/64X40
12 |37134 1 |[#GhEFiE SCREW M4X0.7 L=10
13 (31207 1 |94 — WASHER, PLAIN M4

_30_



$ERF 1% /Thread tension

_31_



% FB81%/Thread tension

no. | mame |we o2 DESCRIPTION
PARTS NO.| QTY
1 60134 2 |E—FE TENSION ADJUSTING STUD, 1ST
2 (20224 4 |FE—HFHFm TENSION DISC
3 |20226-01 2 |iB&ERTYLY ©o4 TENSION SPRING, ©0.4
4 20225 2 |E—RFFHvk NUT
5 (60133 2 |E—HFRENT THREAD HOOK, 1ST
6 (61570 1 [RAFHRE>, 77— TENSION PLATE WITH PIN AND COLLAR
7 160391 2 |RBFEGE TENSION ADJUSTING STUD
9 |B145446 8 |3AFm DISC, : TENSION
10 |B159805 4 [H—m DISC PRESSER, ;: TENSION
11 [BS07490 4 [iBEXTYLY TENSION SPRING
12 |B149566 4 [RBFFI1YNL TENSION NUT
13 |60138 1 | XBEEARLRBET THREAD RETAINER
14 [37288 2 | KEBEENLRBHTLE SCREW, TRUSS M4X0.7 L=5
15 (10694 2 |Z&Em TENSION SPRING GUIDE ASSY
16 (40462 1 |ZEmit SCREW SM3/32X56 L=13.2
17 |40463 1 [RBIRT) T8 TENSION ADJUSTING STUD, S
18 [10689 1 |RBIRTYLGT THREAD CONTROLLER SPRING
19 [19534 1 [a—LybFybk TENSION NUT 3/32X32
20 |61550 1 | BHIRA) TENSION RELEASE PLATE, A
21 |B112712 2 | RP5HmEBARL SHOULDER SCREW, SM3.57X40
22 |61571 2 |REEOHEREY (&) SHOULDER PIN, TENSION RELEASE L=12.0
23 160143 1 [#piH\LE L PUSHER PIN, M4X0.7, TENSION RELEASE
24 |20226-02 1 |REHMLATYLY SPRING
25 |60142 1 [REHBLEDR TV NUT, CAP M4
26 | 4137 1 |RESHBLEVKRASTVE NUT, 1 M4
27 110690 1 |RFY 5% STOPPER
28 |B062670 1 |RBIZRATYLT2i1E SCREW, PAN SM3.57X40 L=5
29 160137 1 |RBAFEHLS— COLLAR, TENSION STUD
30 (37229 1 [RFFEHLS—L SET SCREW, SOCKET (CP) M4X0.7 L=5
31 (34629 2 |FAFiRLE SCREW, TRUSS M4X0.7 L=8
32 (31568 1 [E&RENH(E) THREAD GUIDE, U
33 |34629 1 |[@EfREMNT (L) Ik SCREW, TRUSS M4X0.7 L=8
34 |60534C 1 |mEmREMNT (P THREAD HOOK ASSY, D
35 (60534 1 |@E&ENT(F) THREAD HOOK, D
37 |BS48761 1 |8\ Xx THREAD CLAMP
38 |BS49530 1 |#HRENBLIER SPRING COMPRESSION
39 (B112301 1 |B4al 1/8x40 SHOULDER SCREW, SM3.18
40 60140 2 |[EHREBE(PILE SCREW, FLAT M5X0.8 L=8
41 |28206 4 |A—LywhrAbysi— STOPPER, TENSION NUT
42 (60630 2 |RFAFHEE TENSION ADJUSTING STUD, L
43 [61572 1 |REBOHEREY (E) SHOULDER PIN L, TENSION RELEASE L=14.0
44 (37229 1 |RFAFHEL SCREW M4X0.7 L=5
45 [61570C 1 |[FFH/RCKHD) TENSION PLATE COMPLETE
46 |16411 1 |RBIRTYS (B THREAD CONTROLLER SPRING (FRONT)
47 16413 1 [ZEMT YL v—<K) WASHER (LARGE)
48 [16414 1 | ZEM7vyiv—)N) WASHER (SMALL)
49 (16419 1 |RFY T hi— THREAD CONTROLLER SPRING (FRONT) COVER
50 |8103 1 [RFTY G h—ikHial SCREW SM11/64X40 L=3.5
51 16418 1 [RFVTHRTEHT— THREAD CONTROLLER STUD COLLAR
52 |8103 2 (RFYTHREHT—LORL SCREW SM11/64X40 L=3.5
53 [61551 1 | B5HHRB) TENSION RELEASE PLATE, B

_32_




#5:m - iE B RE{% /Lubrication




#8iM - B RY{R /Lubrication

NO. | Hm#ES |#E % DESCRIPTION
PARTS NO.| QTY

1 [60157 2 |CDAZILH OIL WICK, 400

2 |60089 1 |#&/847 OIL PIPE

3 |B142274 1 |[#RBEFI L RUBBER CAP, 4.2

4 (60088 1 SR OIL WICK SUPPORT

5 (28563 1 RS Z AR BOLT, SOCKET M5X0.8 L=8

6 |60033 1 [#HEXETIILE FELT

7 160006 1 |[7—LT7TILRB) FELT, B

8 |60005 1 |[7P—LTIILR(A) FELT, A

9 |60157 3 (HELXEEARLES OIL WICK, 400

10 [61527-04 1 |7—LEHRYE Z—IL/A(T(B) OIL TUBE,

11 |61528-04 I DD yed% ;. OIL WICK,

12 |30750 1 (UYT7oEAVR CLAMP

13 [61527-05 1 |[#HEXTEHHRYEZ—ILI(T OIL TUBE,

14 |61528-05 1 |#ELEHRHRY S OIL WICK,

15 |61527-06 1 |7—LEEBHREYE Z—IL 1T (A) OIL TUBE,

16 |60087 1 BEL/ANAT PIPE

17 |BS14189 1 |§AHEF TERMINAL

18 |60366 1 [fBmgEFEE——IIL(Y OIL TUBE, 185

19 |B142274 1 | FTLE RUBBER CAP, 4.2

20 |60118 1 |[EFEHGsE=—IN/N(T OIL TUBE, 150

21 60119 1 | L TEHTE M OIL WICK, 220

22 |o148-€ 1 |#(BE#F IV FELT, 3X25

23 |30022-A 1 |&&BR1H8Z CABLE CLAMP

24 (60105 1 | L TFEHRFEI7TILE FELT, UD ADJUST. BRACKET

25 60104 1 | L TEHFAHFE7TILMER FELT SUPPORT

26 |37136 1 | L TEHRGEI7o MR L SCREW M5X0.8 L=10

27 |BS01328 1 |FASE 7L AS— COLLAR

28 (16287 1 | ETFTEHAHTE72IMRA Ty vy—  [WASHER, PLAIN M5

29 |61527-07 1 | 7—LBHEZ— 1T OIL TUBE,

30 |60367 2 |YRISgq b Y-JOINT

31 (60377 1 | YRS REZ— (T OIL TUBE, 40

32 |61527-08 1 [BRARYEZ—IL/NT OIL TUBE,

34 |60372 1 | F#RAKRD SPONGE, LOWER SHAFT

35 4223 1 |RIROHZ SPONGE SUPPORT

36 |3052 1 |RRV Rz SCREW 9/64X40 L=4.5

37 |BS38735 1 | FEGASIL(HF OIL FEED PIPE

38 [60356 1 |24 2—E1R PLATE, FILTER BRACKET

39 [60357 1 | 4NE—ERNNA4T PIPE

40 |BS38247 1 |240%5— SUB-TANK

41 |60362 2 |[Zans—T LR RUBBER CAP

42 |BS44995 1 |7z)Lk FELT

43 160361 1 s vxy PACKING

44 (8040 4 |t SCREW 9/64X40 L=8

45 16603 2 (45 —5R1E SCREW 9/64X40 L=19

46 |60365 1 | RulHas4mE = —LaS OIL TUBE, 450

47 |BS07876 1 |Zans—17@z TUBE CLIP

48 (30625 1 |Eo—nqF7Bz 9507 PIPE CLAMP

50 |30025 2 [ovie— WASHER, PLAIN L3.5

51 (60374 2 |g&3%/8rTC-150) CABLE TIE

52 |60357 1 |7—LmRY 1T PIPE

53 [37209 1 | EFEHMHETzMEZIE SCREW, PLAIN M5X0.8 L=12

54 (60527 1 mELACTBREEZ—L/ 1T OIL TUBE, 5

55 (60532 1 |Ez—Fa—T%x TUBE SUPPORT

56 (31207 1 |[Fa—TXZIkTviv— WASHER, PLAIN M4

57 [15087 1 [/s178z RETAINER

58 (6333 3 |ht SCREW 9/64X40 L=6.5

59 (61560 1 [hems) OIL WICK,90

60 61561 1 |h=8#E=—L31F (1) OIL TUBE ,90

61 [30625 1 |Ex— (T BZH50F PIPE CLAMP

64 [60367 1 |YBS3qok Y-JOINT

65 [61562 3 (YB3 o Z— (T OIL TUBE, 25

66 (31129 1 1178z RETAINER

68 (15087 1 |17 8®z RETAINER

70 [61563 1 |h<#eE——L/817(2) OIL TUBE ,95

71 |61564 1 |h<dhimis(2) OIL WICK,250

72 61565 1 |8 =— /17 (3) OIL TUBE ,170

73 |61566 1 |h=llsnE(3) OIL WICK,300

_34_




2 H I FEBERF{#% (-CD)/Alternating presser foot lifter mechanism(—CD)




A

X H _EHEER{%/Alternating presser foot lifter mechanism (-CD)

NO. | BBEE |&E LRk DESCRIPTION
PARTS NO.| QTY

1 (38136 G EY i s SET SCREW, SOCKET (CP) M4X0.7 L=4

2 60124 1 |RTFoar—a—E-7194) POTENTIOMETER ASSY

3 |60132 1 |RToiaiA—2—H{tik SETTING PLATE, POT-METER

4 60204 1 [RTFoiat—4—mftikit BOLT, SOCKET M4X0.7 L=6

5 |31207 1 |ARToatA—2—EfTHR1E Ty - |WASHER, PLAIN M 4

6 |60123 1 |CDY LS —(#) CYLINDER ASSY

7 |60123-01 1 [cDYYH— CYLINDER

8 |60123-02 1 |[#F JOINT

9 |60123-03 1 [HALoy— SILENCER

10 |60123-04 2 |CDVYLAE —iE BOLT, SOCKET M3X0.5 L=45

11 |61543-01 1 |ICDV) R —HI7—Fa-T AIR TUBE, 1180

12 160131 1 (—lFvo KNUCKLE

13 |38975-03 1 (395853 —(3P) CONNECTOR COVER (3P)

14 |38976-08 1 [Ax942(3P) CONNECTOR (3P)

15 30187 3 [aRHEEY PIN CONTACT

16 |60542C 1 |RFriar—a—tyk POTENTIOMETER COMPLETE

49921\9B8{%(-BT)/Quick reverse mechanism (-BT)

Nno. | mEEe |ye i DESCRIPTION
PARTS NO.| QTY

1 [60207 1 |BTEs: (7)) CYLINDER CONNECTION ASSY

2 [B100511 1 |7y oLs-#Lfal SCREW 4.76X32 L=6.5

3 [B149094 1 [BTE&EHS- STUD, :S-LEVER

4 |BS01304 1 |BT:E#H#&HHRL SCREW 6.35X28 L=18

5 |B149095 1 |BTEEES WASHER, PLAIN 6

6 (60205 1 BT —(48) CYLINDER ASSY

7 |60205-01 1 BT A= CYLINDER

8 |60192-02 1 |#F JOINT

9 [60123-03 1 (ALY SILENCER

10 |61543-02 1 |BTRT7—Fa-7 AIR TUBE, 1020

11 |60206 1 |IBTI UYL A -1k SETTING PLATE, CYLINDER

12 (35034 2 |BT YA -1k BOLT, SOCKET M6X1.0 L=20

13 (28578 2 (BT A -1k v - WASHER, SPRING 2-6

14 (60209 1 | ZlurvoiL KNUCKLE

15 |30804 1 | ZFvon+vk NUT, 3 M6

16 |18065 3 BT A-EftiRiE BOLT, SOCKET M5X0.8 L=14

17 |90625 3 |BTUI -2 R Ty - WASHER, SPRING 2-5

18 |30715 1 |ZWFvoneEy COUPLING PIN

19 (4839 2 ([ZWFv ot RETAINING RING, E4

_36_




R R A v FRE{% (-FL) /Knee switch mechanism (-FL)

FE XA vFBI{&R(-BT, -CD, -DS)/Manual switch mechanism (-BT, -CD, -DS)

_37_



IR R A vFRB8{%(-FL)/Knee switch mechanism(-FL)

NO.| MGES |¥E SRS DESCRIPTION
PARTS NO. | QTY
1 |60541C 1 [BEXAyF vk KNEE SWITCH ASSY
2 |B142026C 1| Ry FERATHE (4R) KNEE SWITCH SHAFT ASSY
3 |B142026 1 [RAyFERA T KNEE SWITCH SHAFT
4 |B142027 1 [RAyFERfAITES BRACKET, :SHAFT
5 |B100463 1 | RAyFEUFIH#EELERL BOLT, SQUARE 7.94X18 L=13.5
6 [B114967 1 | RAyFER{HFHERA Ny — STOPPER, ;K-LIFTER PLATE
7 |B110087 1 [ R4y FERfIF#E1E BOLT 5.95X28 L=8
8 |60541 1 [BRRAYF () SWITCH & CONNECTOR ASSY
9 |60541-03 1 |BRRAyF B4R ($8) SWITCH & SETTING PLATE ASSY
10 |30187 2 |aroiEy PIN CONTACT
11 [30185 1 |3Ax93—(P) 6P NYLON CONNECTOR
12 |30151 1 (3o —H/\—6P PLUG COVER, #14
13 [30750 (7L VAW N BEAD BAND, S
14 (40253 4 [BRAAyFEFFRRBL WOOD SCREW, M4.1X25

FH XA VvFBEHFR(-BT, —CD, -DS)/Manual switch mechanism (-BT, —-CD, -DS)

m DESCRIPTION

S
feln

NO.| HAES

PARTS NO. | QTY
1 |61540C 1 | RA{yFHyk SWITCH COMPLETE
2 60177 1 |RAyFH— SWITCH COVER
3 60175 3 | XA YF(UB-15KKSIN) SWITCH, UB-15KKS1N
4 160176 2 | R4 vF(UB-15KKS1M) SWITCH, UB-15KKS1M
5 160184 5 |LvX LENS
6 |60170-01 1 [#LERE<T—2 QR PUSH BUTTON MARK, QR
7 |60170-02 1 |[#LARE2<—2 CD PUSH BUTTON MARK, CD
8 |60170-03 1 [#LARE<T—2 BC PUSH BUTTON MARK, BC
9 |60170-04 1 [#LRE<—2 HS PUSH BUTTON MARK, HS
10 |60170-05 1 |#LKRE2~<—2 PC PUSH BUTTON MARK, PC
11 (60183 5 [#LARZY PUSH BUTTON
12 |61541 1 | RAYF5—TIL HARNESS
14 160467 1 [AaxR93EY PIN CONTACT : LLF-01T-1.3E
15 (61542 1 [BTRALYFH5—TIL HARNESS COMPLETE
17 |60479 1 [axo8—Hh/8—15P CONNECTOR CAP
18 |60466 1 |akoa—15p NYLON CONNECTOR
19 (30750 1 |#EERANAVF CABLE TIE
20 |60178 1 |[RAYyFHA—iR SWITCH COVER PLATE
21 |37288 2 |RAyFhsi—1k SCREW M4X0.7 L=5
22 |60204 2 | RAyFhNA—iRIE SCREW M4X0.7 L=6
23 (31207 2 | RAVFHIN—IRIE TV v— WASHER, PLAIN M 4
25 |60543 7 |[axo5EY PIN CONTACT : LLM-01T-1.3E
26 |E201271 2 & 270Q1/4W
27 |60181-01 2 |EE WIRE
28 |60543 2 |aRHBEBTRAYFA) PIN CONTACT : LLM-01T-1.3E
29 |60572 2 |WHEFa—7 HEAT SHRINKABLE TUBE
30 |60573 2 (WEF—7 HEAT SHRINKABLE TUBE
31 |60618 2 |{REFa—T PROTECTIVE TUBE

_.38_..




22 [£ B§{%/Air pressure mechanism

_3 9_




Z2 [+ B84% /Air pressure mechanism

NO.| EBRES |%E S DESCRIPTION
PARTS NO. | QTY

1 [60491 1 BTty R4E) SOLENOID VALVE SET, 4

2 |60387C 1 |BEFQRI2FE) SOLENOID VALVE ASSY, 4

3 |60387 1 |BHEF(4E-24V) AIR MANIFOLD ASSY, 4

4 (60387-01 4 |EBHF SOLENOID VALVE

5 |60387-02 8 |EHFILERL SCREW M2X0.4 =20

6 |60387-03 4 |HR5vA05P-Q) GASKET

7 160387-04 1 [T7Y=/R—ILF4(MFS4) AIR MANIFOLD, 4

8 |30720-03 6 |FS5T(A054) PLUG

9 |60387-05 3 |#FWN JOINT, A

10 |60387-06 2 |#FB) JOINT, B

11 |60468 1 |3x0%448 CONNECTOR ASSY, 4

12 |60387-12 2 |HALY— AIR MUFFLER

13 |BS09228 1 =y ILA) NIPPLE, 1/4X1/8

14 |BS09318 1 [L¥aL—4— REGULATOR

15 |60387-13 1 |=vy7ILB) NIPPLE, B

16 |60387-14 1 P e [AY V) BALL VALVE

17 |60387-15 1 |=vFIC) NIPPLE, C

18 |60387-16 1 BRI IR SETTING PLATE, VALUE

19 (60387-17 4 (BRIFLERL SCREW M4X0.7 L=38

20 [31208 4 |BEASILEEITYS v— WASHER, SPRING 2-4

21 [31207 4 |BEFLEFETv v— WASHER, PLAIN M 4

22 [10734-24 2 |EHARMTHRL WOOD SCREW M4.5 L=20

WX T7HOF1IT—A2E§{%(-FL)/Presser foot actuator mechanism (-FL)

no. | memse |xe= R4 DESCRIPTION
PARTS NO. | QTY
1 60172 1 |FL 2 —(8) CYLINDER ASSY
2 |60172-01 1 |FLY) o a— CYLINDER
3 |60172-02 2 |#F JOINT
4 |60172-03 2 |FLE) A —1kRl BOLT, SOCKET M5X0.8 L=45
5 |60174 1 |FLo YA —Lbl SCREW
6 |28070 1 |FLY Yo — Rk lFybk NUT, 3 M8
7 |61543-03 2 |FLATZ7—Fa2—7 AIR TUBE, 1050

_40._




x93 . 47— )L/Connectors and cables

_41_.



O3 4% . —7T )L/Connectors and cables

no. | maze |us -4 DESCRIPTION
PARTS NO. | QTY

1 |60481 1 |+ CRIMP-TYPE TERMINAL

2 |60480C 1 |[7—RE ) GROUNDING WIRE COMPLETE
3 [30150 1 |axo8h/\— 6P CONNECTOR CAP 6P

4 [17376 1 |axo% 6P CONNECTOR 6P

5 |60565C 1 |BRRAYFr—TIL HARNESS FOR KNEE SWITCH
6 |BS03815 1 |agxs4h/8— 12P CONNECTOR CAP 12P

7 |B153969 1 |axo% 12p CONNECTOR 12P

17 |61569 1 5= o527 13N CABLE CLAMP 13N

18 [30025 1 |Tysv— WASHER

19 (8040 1 |95 F kRl SCREW 9/64X40 L=8.0

_.42_




{118 5 B81% 1/Accessories 1

i

33—
4_@
%

-6

AN
SERBE

AN\
11}

_43_



{TIESBEE{% 1/Accessories 1

PARTS NO. | QTY
1 [NO124 4 |} DPx17 #24 NEEDLE DPX17 (#24)
2 [15041 4 |/RE> BOBBIN
3 (1872 1 |[ARAELZF(.5MM) HEXAGONAL WRENCH, 1.5
4 [19456 1 [RALLFEMM) HEXAGONAL WRENCH, 2
5 (19457 1 |7RALLF2.E5MM) HEXAGONAL WRENCH, 2.5
6 |19458-A 1 [7RALVF(EMM) HEXAGONAL WRENCH, 3
7 19459 1 [RABLUFAEMM) HEXAGONAL WRENCH, 4
8 19460 1 [FRALF(EMM) HEXAGONAL WRENCH, 5
9 |25649C 1 |FSA/\—4548 SCREW DRIVER COMPLETE
13 |60699 1 |RAERCEL SCREW DRIVER, HEXAGONAL 2.5
14 |19462 1 [AHRLVF DOUBLE WRENCH
15 |11196 1 |E>tyk TWEEZERS
16 [8132~A 1 [EpmE ACCESSORY BAG
17 [8124 1 (22 Hh— MACHINE COVER
19 [11169-B 2 |EY >tf/(7JﬂH:‘ ) MACHINE HINGE CONNECTION
20 [11170 4 2ok (AFELD ML SCREW 6.75X24 L=175
21 111 2 |E bV URIT MACHINE HINGE CONNECTION CUSHION
22 16052 4 |ZVUEVTETIEHARRL WOOD SCREW
23 |60386C 1 |iARTGE) OIL PAN ASSY
24 (60386 1 iM% OIL PAN
25 |PL-09 1 [7—ASAX)L LABEL, GROUNDING
26 [15081 6 [HMZFEATTHRE WOOD SCREW
27 |15082 1 U A POLY OILER
28 |BS53188 2 |3—F—%I+B) CORNER SUPPORT
29 |B148890 2 |a—F—%HA) HEAD CUSHION
30 |6055 2 [a—F—%F(A)1LET NAIL
31 [BS53190 2 |BEERENT LREE SPACER, C-SUPPORT
32 |BS53189 2 |[a—F—40 LFEE SPACER, H-CUSHION
45 11193 1 |A1NnE29 OIL TANK
46 8125 1 |iEL OILER
47 [10947 1 [RITtEVh THREAD STAND ASSY
48 160012 1 |a—Fh/— CORD COVER
49 160374 1 |8/ ok CABLE TIE
50 |30625 1 [BESET—TILo507 SYNCRONIZER CABLE CLAMP

_44_




{+/E SRR 2/Accessories 2




f1E

=
AR

B8{% 2/Accessories 2

No. | mens |us B4 DESCRIPTION
PARTS NO. | QTY

1t |61527 1 X)L —F (8) BELT GUARD COMP.

2 |61527-01 1 [(RILEH—E(A) BELT GUARD (A)

3 [61527-02 1 |NIEH—F(B) BELT GUARD (B)

4 |61527-03 1 [(RILEH—K(C) BELT GUARD (C)

5 28138 3 [NIkH—F(B)1E SCREW M6X1 L=10

6 (10599 3 [(RNILMAF—F(B) 1Ty p— WASHER

7 28138 4 | N)LAH—K(@©C) 1t SCREW M6X1 L=10

8 10599 4 [RNJLEH—F(C)IEDydre— WASHER

9 (34629 3 [NJILhH—F(A) 1L SCREW M4X0.7 L=8

10 (17529 1 (RIS AT SYNCHRONIZER SUPPORT

11 |37102 2 |BRHEBIZEBET Y NUT M6X1

12 131613 1 |BHBa—FKo527 CABLE CLAMP

13 [37288 1 |[3—kKo52 71 SCREW M4X0.7 L=5

._46__




4*—3 5% /Table of gauge parts

1S09 VH1X3 1V NOILdO / WX E L EE

8lGyl 14514 62571 0l6¥i 80-L0919 6¥avl ¥0-L€601 68101} 68201 V-6¢909 orsei9 Lel “o/1
LiSyl 12544 8¢sv1 60GP! L0-L0819 8vavl ¢0-L€601 L8101l L8201 Vv-G2909 0¢e6el9 g6 .8/¢
LIGY] €15y1 LeSyl 60GP1 90-L0819 LySPL ¢0-LEBOI 88101 98¢0l V-$2909 0¢gels 6L L91/8
LISyl 1691 9¢6P1 60G¥! G0-L0919 9vav! 10-L€601 68101 68201 V-v2909 080219 ¥9 L1
[4 %44} €16¥1 Gesvl 60G¥ ! €0-L0919 Svavl 10-LE601L £8101 £€8201 V-v2909 0l§219 8y L91/€
Leeel CclSyL £28v1 8061 10-£0919 324148 10-L€601 28101 ¢8201 V-12909 008219 [ .8/1
wuw youl
(HYIH)/(ANOYH) | (HV3Y)/(INOYd) | (dv3d)/(LNOY4) 1004 1004 ‘ASSY
d3A00 3svd d3A00-49Nns 140ddNns ©0a 31vd advno d3SS3Ud | ¥3SSI™d | 3ainD” dAV10
3Ar1S @39 | 31Vid 1VOHHL | 31vld LVOHHL 31Vv1d LVOHHL a33d 1VOdHL l=ERINE] d31No H3INNI Av3dHL J1d33AN 3ZIS 35NvH
(#)
(lE)—yrrf (#) (#) = ME¥
LS < FH1E (he) Xy X417 () S=miT EES Wiz —HorC | i | Edid iz (B 4
0g9ez908
3 B o7
& _ « e
\l..\ll...\u\.

_47_



SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho, Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561 (Overseas dept.)

FAX: 81-47-420-3560

E-mail: export@seiko—sewing.co.jp
http://www.seiko~sewing.cojp./

/O3 oK%K ESH
T273-0018 TR MET KET2-13-6
TEL: 047-420-3561, IPE:E : 050-3535-3491
FAX: 047-420-3560
E—mail: eigyo@seiko—sewing.co jp
(BREX)
Parts No. PB99850 (0216)
Rev. 1




